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Fig. 3. Fractures observed in the tensile
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Table 3. Fractures of steel. SNC22 with’ 663

various heat treatments, deformation,
speeds and testmg temperatures.
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Low-Temperature Properties of Some
Hot-Finished Tubes of Killed Steel.
(Studies on low-temperature properties of
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_Table 1. Chem1ca1 composﬂmns (%) and’ mechanlcal propertles -of materlals tested*
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impact values and hardness obtained
by different hot ﬁmshmgs (Charpy
specimens had a Smm width).

Table 2.  Ferritic. gram size of materials tested.

. Tested |
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As-sized

Hot—drawﬁ at 95°C

- ‘Material B - © Material C
Photo. 1. Microstructures of hot-finishing tubes. %200 (3/5)
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Table 1. Relation between precooling tem-
perature and test results (Specimens
tested at —70°C)..

Precooling 0

Test result O|0ojl0l® & & & ®

[Note] O: No breaking (no cracking)

: - @: No breaking (a crack stopped on
~ a plate)
Breaking

Testing temp. —60°C

Testing temp. —70°C’
Right side : Standard specimen
~Left side : Low-temperature weld specimen

Photo. 1. Comparision between a standard
' specimen and a special specimen.
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